
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+

COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI

360794   ASTM A-36/A-572-50         0.160  0.850  0.013  0.007  0.190  0.080  0.057  0.044  0.009  0.039  0.002  0.007  0.002

360796   ASTM A-36/A-572-50         0.150  0.850  0.013  0.010  0.170  0.090  0.047  0.044  0.012  0.038  0.003  0.005  0.002

360798   ASTM A-36/A-572-50         0.160  0.860  0.016  0.005  0.190  0.058  0.040  0.041  0.011  0.036  0.003  0.007  0.002

462297   ASTM A-36/A-572-50         0.160  0.860  0.015  0.008  0.180  0.027  0.025  0.024  0.006  0.046  0.003  0.005  0.002

462299   ASTM A-36/A-572-50         0.170  0.870  0.017  0.008  0.190  0.026  0.034  0.027  0.006  0.039  0.003  0.005  0.002

+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+

COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.          T.ELONG.

360794          261609894A      63.234(KSI)     78.290(KSI)     27(%)           8

360794          261609895A      63.234(KSI)     78.290(KSI)     27(%)           8

360794          261609896A      61.278(KSI)     78.786(KSI)     26(%)           8

360794          261610135A      63.234(KSI)     78.290(KSI)     27(%)           8

360796          261610100A      58.565(KSI)     73.711(KSI)     26(%)

360796          261610101A      58.304(KSI)     74.458(KSI)     25(%)

360798          261610088A      59.970(KSI)     73.297(KSI)     25(%)

360798          261610089A      56.068(KSI)     72.798(KSI)     26(%)

360798          261610121A      59.970(KSI)     73.297(KSI)     25(%)

360798          261610122B      56.068(KSI)     72.798(KSI)     26(%)

462297          261609996A      59.822(KSI)     76.073(KSI)     25(%)

462297          261609997A      61.954(KSI)     76.504(KSI)     27(%)

462297          261610129A      59.822(KSI)     75.838(KSI)     25(%)           8

462299          261610083A      58.189(KSI)     74.353(KSI)     25(%)

462299          261610084A      57.397(KSI)     74.138(KSI)     24(%)

462299          261610132A      57.397(KSI)     74.138(KSI)     24(%)

+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+

COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO

360794          261610136A      20           10.0000      5.7500       12.2000      38.688          23695           0000188215

360796          261610102A      20           10.0000      5.7500       12.2000      38.688          23695           0000188215

360798          261610129A      24           10.0000      5.7500       12.2000      38.688          23695           0000188215

462297          261610129A      24           10.0000      5.7500       12.2000      38.688          23695           0000188215

462299          261610086A      20           10.0000      5.7500       12.2000      44.640          23633           0000187828

462299          261610087A      20           10.0000      5.7500       12.2000      44.640          23633           0000187828
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+

COLADA          NO.PAQUETE      PARTIDA      ENTREGA

360794          261610136A      000020       1002304843

360796          261610102A      000020       1002304843

360798          261610129A      000020       1002304843

462297          261610129A      000020       1002304843

462299          261610086A      000090       1002304843

462299          261610087A      000090       1002304843

+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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